
 
THE BISRA STONE LIME COMPANY LIMITED 

(A GOVT OF INDIA ENTERPRISE) 
 

MINES OFFICE: BIRMITRAPUR, DIST-SUNDARGARH, ORISSA. PIN -770033. 
 

REGD. OFFICE: Plot No. 255, PRISTINE GREEN, POKHARIPUT, Bhubaneswar - 
751020 

 
 

NOTICE INVITING TENDER 
 
 

NIT NO: BSLC/MINING-STP/2025-26/Job No.07                                 DATE: - 15/10/2025  
 
 
Sealed Tenders in prescribed format are invited from reputed and experienced Agency for 
supply, installation and commissioning of one number of sewerage treatment plant (STP) of 
40Kld capacity within colony area of BSL Company Limited, Birmitrapur, Sundargarh.  

   
Name of the Tenderer :___________________________________ 
 
 
Address of the Tenderer : ___________________________________ 
     

   ____________________________________ 
 
 
Money Receipt No: __________ 

   Dated: __________ 
 
 

 
 

SIGNATURE OF ISSUING OFFICER SIGNATURE OF THE 
TENDERER 

 
 
 

[Price of the Tender Documents Rs 1180 (Rupees One thousand one hundred eighty) only  
including GST) 



 
 

THE BISRA STONE LIME COMPANY LIMITED 
(A GOVT OF INDIA ENTERPRISE) 

MINES OFFICE: BIRMITRAPUR, DIST-SUNDARGARH, ORISSA. PIN - 770033. 
REGD. OFFICE: PLOT NO. 255, PRISTINE GREEN, POKHARIPUT, 

BHUBANESWAR -751020 
 

NIT NO: BSLC/MINING-STP/2025-26/Job No.07                                 DATE: 15/10/2025  
                                                                       

CHAPTER – I 
 

01. INFORMATION TO BIDDERS: 

Tenders in sealed covers in prescribed form and in conformity with the tender documents are 
invited from experienced reputed Agency for supply, installation and commissioning of one 
number of sewerage treatment plant (STP) of 40Kld capacity within colony area of BSL 
Company Limited, Birmitrapur, Sundargarh. 
  

02. RATE TO BE QUOTED: 

Rate to be quoted in the prescribed price bid format in Part- II. 

03. Tender Document: 

Non-transferable separate tender documents can be obtained from the office of the 
Manager (finance), B.S.L.CO.LTD, Birmitrapur during office hours on any working 
days as per schedules given below on payment of Rs 1180/- (Rupees One thousand one 
hundred eighty) including GST only per unit or can be downloaded from our website 
www.birdgroup.co.in & in CPP portal .In case of downloading the cost of tender 
document is to be deposited by demand draft drawn in favour of “The B.S.L.Co.Ltd” 
payable at Birmitrapur/Rourkela. 

In case of downloaded tender, the bidder has also to submit an undertaking on the 
company’s letter head pad that no amendment have been made in the tender document 
downloaded from company’s website, at the time of submission of tender document. In 
case of non submission of cost of tender document, the tender shall be liable for 
rejection. 

04. PRE-BID CONSULTATION                     

The bidders are free to join pre bid consultation to be held on 23/10/2025 at 10 AM in 
the office of the BUSINESS HEAD, B.S.L.CO.LTD, At/Po-Birmitrapur, Dist- 
Sundargarh, Odisha, for clarifying doubts/seeking explanations in regard to provision of 
the tender. The tender document may be amended suitably if any genuine doubts or 
explanation sought, are needed solely at the discretion of the company. Amendments so 
made will be published on the company’s website within 07 days before the opening of 
the bid. 

 

 

 



05. SALIENT FEATURES OF THE BID:  

 
  
 

Business Head/Sr. General Manager 
BSLC LTD 

 

Sl. Particulars Detailed of Tender 

1. Tender Notice No. 
NIT NO: BSLC/MINING--STP/2025-26/Job No.07                                 
DATE:15/10/2025       
 

2. Name of the Work 

Selection of Agency for supply, installation and 
commissioning of one number of sewerage treatment 
plant (STP) of 40Kld capacity within colony area of BSL 
Company Limited, Birmitrapur, Sundargarh.  
. 

3. 
 
Cost of Bid Document 
 

Rs 1180/- (Rupees One thousand one hundred eighty) 
including GST only 

4. BID SECURITY  
(EARNEST MONEY 
DEPOSIT) 

Rs. 17,500/- (Rupees Seventeen thousand five hundred 
only) The amount of Earnest Money shall be deposited 
by way of Bankers Cheque / Demand Draft / Pay Order/ 
Bank Guarantee with validity of 12 months from the date 
of opening of the technical bid, from any Scheduled 
Commercial Bank except Co-operative and Gramin 
Bank(s) payable to “The Bisra Stone Lime Company 
Limited” payable at Birmitrapur /Rourkela. MSME unit 
are exempted from submission of EMD.  

5. 
Availability of Tender 
Documents 

Office of the Manager (Fin), BSLC, Birmitrapur    &   
from www.birdgroup.co.in, & in CPP portals. 

6 
Place & Time of Pre Bid 
Consultation. 

23/10/2025 at 10 A.M. in the office of the Business 
Head, BSL. Co. Ltd, At/Po- Birmitrapur, Dist-
Sundargarh, Odisha  

7 
Date of Issue of Bid 
Documents 

From 16/10/2025 to 30/10/2025. 

8 
Last Date of Submission of 
Bid Documents 

31/10/2025 up to 4.00 P.M. 

9 
Date of Opening of Techno- 
commercial  Bid 

31/10/2025 at soon after 4.30P.M. 

10 
Date of Opening of 
Price Bid 

To be intimated later on after technical evaluation 

11 Commencement of Job From the date of receipt of LOI/Work order. 

12 Period of Contract 
03 months from issue of Letter of Intent (LOI)/Work 
order either in e-mail or hard copy. 

13 Validity Period of Bid 
 
180 days from  the date of opening of Part-I (Technical 
offer) 



THE BISRA STONE LIME COMPANY LIMITED 
(A GOVT OF INDIA ENTERPRISE) 

MINES OFFICE: BIRMITRAPUR, DIST-SUNDARGARH, ORISSA. PIN - 770033. 
REGD. OFFICE: PLOT NO. 255, PRISTINE GREEN, POKHARIPUT, 

BHUBANESWAR -751020 
 
NIT NO: BSLC/MINING-STP/2025-26/Job No.07                                 DATE: 15/10/2025  
  
 
 

CHAPTER-II 
SPECIAL CONDITIONS 

1. SCOPE OF WORK  

Supply, installation and commissioning of one number of sewerage treatment plant (STP) 
of 40Kld capacity within colony area of BSL Company Limited, Birmitrapur, Sundargarh. 
 
1.1. The project involves Design, Construction, Supply, Erection, Testing & 

Commissioning of STP of 40 KLD capacity complete in all respects including all 
contingent Civil, Electrical, Mechanical, piping & instrumentation works and including 
operation & maintenance of the system for one years at BSLC colony, Birmitrapur. 
 

1.2. Design & installation of all civil structures for the system including pile foundation. 
 

1.3. All aspects of quality assurance, including testing of equipment, procurement of 
materials from approved agencies/suppliers and other components of the work. 

 
1.4. Getting the required approvals, permissions, NOC from the statutory / government 

agencies including incurring related expenses. 
 

1.5. Complete interconnecting piping between various units as per piping details including 
supply of all materials like GI pipes, fittings, all valves, gaskets, flanges, nuts and 
bolts, necessary pipe supports, etc., complete. 

 
1.6. Making good any defect during the performance guarantee period of one year. Spares 

for the entire equipments and instruments for one year including labour for replacing 
all damaged components of STP. 

 
1.7. The location of the treatment plant should be indicated in the layout plan. 

  
1.8. Sewage Inlet to pumped manholes inside STP. 

  
1.9. Treated water to final sump in the STP.  

 
1.10. Fresh water line to STP. 

 
1.11. The treated waste water quality of STP shall remain within the following 

standards: 
a. PH – 6.5 to 9.0  
b. TSS - < 100 mg/l (Total Suspended Solids) 
c. BOD – 30mg/l(Biochemical Oxygen Demand) 
d. Fecal Coliform - < 1000MPN/100ml 
e. COD – 100 mg/l(Chemical Oxygen Demand) 
f. Oil & Grease – 10 mg/l 



 
1.12. The Agency will do the test of treated water quarterly in the 12 month 

warrantee period and submit the test report from NABL Lab. 
1.13. Any other parameters required by Pollution Control Board shall be complied     

by the Agency at no extra cost. 

2. SPECIFICATION OF THE STP:- 

PRETREATMENT 

Sl.No. Description Quantity 
1 Screen- To arrest floatables from entering 

the biological reactors and remove out oil & grease 
from the incoming sewage. 

02 Nos. 

2 AIR GRID – To homogenised the sewage and 
increase the dissolved oxygen in the water to 
avoid septic degradation inside EQT. The coarse 
diffusers 

01 set 

3 EFFLUENT TRANSFER PUMP- Non clock 
submersible cutter pump for pumping sewage from 
sump tank to the equlisation with 100% standby. 
MAKE- kirloskar / Eqv. 

02 Nos. 

 AIR BLOWER   
4 Rotary type twin lobe air blower is provided for 

aeration inside Equalization Tank, Sludge Holding 
Tank, MBBRs 

02 Nos. 

5 AIR DIFFUSERS MBBR - To homogenize the 
effluent and increase the dissolved oxygen in the 
Water to create aerobic degradation. fine bubble 
Diffuser, Header & lateral type, with diffusers. 

12 Nos 

6 Tube settler - These are multiple tubular 
channels sloppier 

As per requirements 
Volume 

 DISINFECTION SYSTEM  
7 Dosing system – for FeSo4, Na0H, polyelectrolyte, 

HCL. 
04 Nos 

 TERTIARY TREATMENT SYSTEM  
8 FILTER FEED PUMP- Centrifugal , 2 nos 

Horizontal, Mono-bloc type 
02 Nos 

9  DUAL MEDIA FILTER/ PRESSURE SAND 1 
nos 
FILTER – filtration achieved by 4stage 
filter ( sand & Anthracite). The dirt 
of the filter is twice that of pressure sand filter 

01 no 

10 ACTIVATED CARBON FILTER- contains  
activated carbon as the principle media 
which is highly porous in nature. Thus has 
ability to absorb and reduces free 
chlorine colloidal organic matter and odour 

01 No 

 INTERCONNECTING PIPEING NETWORK  
11 Interconnecting piping for AIR blower line. 

Interconnecting piping for sewage 
line. Interconnecting valve for sewage line 
Puddle pipes & flanges 

Lot 

12  FLAXE MIXTURE:50RPM 01 No 



13 FLAXE MIXTURE:20RPM 01 No 
 ELECTRICALS & INSTRUMENTATION  
14 Cable, cable tray, cable tie, earthen strip,  

glands, lock, nuts, Control panel etc 
Lots 

15 Pressure guage. 20bar 04  Nos 
16 Sludge bed with media 01 No 
 INTERCONNECTING PIPEING NETWORK -  
17 Interconnecting piping for AIR blower line. 

Interconnecting piping for sewage line. 
Interconnecting valve for sewage line. 
Puddle pipes & flanges 

Lot 

 ELECTRICALS & INSTRUMENTATION  
18 Cable, cable tray, cable tie, earthen strip, 

glands, lock, nuts, Control panel etc 
 

Lot 

19 Pressure gauge. 20bar 02 Nos 

 ELECRICAL LOAD (APPROX) 

SL 
No. 

Drive Connected Load Operated Load 

01 Effluent feed pump 2Hpx2=2.8kw 2HpX1=1.5kw 

02 Blower 3Hpx2=4.5kw 3Hpx1=2.25kw 

03 Filter feed pump 1Hpx2= 3kw 1Hpx1=1.5kw 

04  Sludge transfer pump 1.75Hpx2=2.6kw 1.75Hpx1=1kw 

 Total 13Kw 7Kw 

3. CONTRACT PERIOD: 

The contract period is 03 months after 07 (seven) days of receipt of e-mail of LOI / Work 
order. One month extension of time period shall be entertained with sufficient justification 
to the satisfaction of the management (BSLC) that the delay is beyond the control of the 
agency/ tenderer.  Extension will be as per approval of Business Head/ Sr. General 
Manager. 

4. GUARANTEE: 

Guarantee shall be for a period of minimum 01 year from the date of issue of final 
acceptance/ completion certificate of the work. Successful tenderer will have to maintain 
the STP for 01 year from the date of completion. If any defect is detected by the concerned 
authority, the contractor shall make rectification of such defects during the maintenance 
period of 01 year from the date of completion work. All such work shall be carried out by 



the contractors at his own expenses. If contractor shall fail to do any such work, BSLC 
shall be entitled to carry out such work by own workmen or by other contractors and cost 
thereof deducted from contractor outstanding dues including security deposit. 

5. EARNEST MONEY DEPOSIT 

Tender must be accompanied by a DD/PO/BC for an amount of Rs. 17,500/- (Rupees 
Seventeen thousand five hundred only) in favor of The Bisra Stone Lime Company Ltd, 
payable at Birmitrapur /Rourkela or a Bank Guarantee for an equivalent amount from any 
Nationalized bank/Scheduled Commercial Banks in the prescribed format (Format 
enclosed) favouring The Bisra Stone Lime Company Ltd. 

In case of BG, it should be valid for a period of 12 months from the tender opening date i.e 
31.10.2025.The validity of BG is to be extended depending on the need of job. EMD of 
unsuccessful bidder will be returned. The EMD amount shall not bear any interest. In case 
any party denies accepting the work order / contract, their EMD shall be forfeited. Tender 
without EMD shall summarily be rejected. 

Note: - 

a) Earnest Money Deposit of the unsuccessful bidder will be refunded / returned within 
1(one) month after finalization of the tender. 

b) EMD of successful bidders will be converted into Security Deposit and in case of 
submission of BG, the successful bidder will have to extend the validity period of the 
BG till the end of 12 months after expiry of the contract period. Further 5% of the bill 
of the contractor shall be deducted towards Security Deposit. 

c) The Public Sector Enterprises or State/Central Govt. Undertakings are exempted from 
submission of Earnest Money Deposit (EMD), provided they submit a letter 
requesting for exemption from submission of EMD along with the offer. 

d) Start-up MSEs are relaxed in submission of EMD. 

e) Earnest Money should be deposited in form of BG/DD/PO drawn on any Nationalised 
/Scheduled Bank. The Small Scale Industries who are registered with Industries 
Department, Government of Odisha or the National Small Industries Corporation Ltd. 
(NSIC) are exempted from submission of Earnest Money Deposit for participating in 
the tender and shall submit a self-attested copy of the permanent registration of their 
Small Scale Industries along with their Tender. In place of Earnest Money the SSI, 
NSIC and MSME shall submit “Performance Guarantee Bond” (Annexure- II) in lieu 
of EMD/ Security Deposit if they become L1 bidder. The Small Scale Industries who 
are registered for the particular trade/Item, for which this Tender is relevant, will be 
exempted from submission of Earnest Money Deposit but submit Performance 
Guarantee Bond if they become L1 bidder. Such industries with their provisional/ 
temporary registration and not registered for the particular trade/Item for which tender 
is being invited would not be eligible for exemption. 

i)   Cheques, Bonds, guarantee bonds and Govt Securities (Stock Certificates, bearer 
bonds, promissory notes, and cash certificates) will not be accepted towards the 
earnest money. No interest will be paid on EMD. 

ii)   Tender without prescribed earnest money shall be rejected. 



iii)  EMD of successful bidders will be converted into Security Deposit and in case 
of submission of BG, the successful bidder will have to extend the validity 
period of the BG till the end of 6 months after expiry of the contract period. 

Note:  The bidders who are exempted to deposit EMD by State or Central Govt. or 
Govt. Institutions will have to produce a valid certificate in place of EMD. 

6. SECURITY DEPOSIT (SD): 

(i) EMD of successful bidders will be converted into Security Deposit.  

(ii) 5% of the gross bill value (running / final) of the contractor shall be deducted towards 
Security Deposit including EMD till its reach 5% of contract value. 

(iii)The security deposit does not bear any interest.  

(iv) The Security Deposit shall be released/ settled after expiry of 12 months guarantee 
period (defect liability period) from completion of the job in all respect only after 
submitting clearance certificate from the civil department. 

7. ELIGIBILITY CONDITION: 

In order to qualify in the techno commercial bid of the tender, the tenderer must 
produce the following documentary evidence with the techno-commercial bid. 

i) The tenderer must submit cost of tender document in shape of demand draft/Money 
Receipt of Rs 1180/- drawn in favour of “The B.S.L.Co.Ltd” payable at Birmitrapur 
along with the techno commercial bid. 

ii) Registered Partnership deed in case of a partnership firm b) Memorandum of   Article 